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CERAMIC GAGE BLOCK SETS [ )
INSPECTION
CERTIFICATE
H
W L
Dimension:
Size (L) w H
n 0.5<L<10mm 9mm 30mm
L>10mm 9mm 35mm
4105-87
= Made of ceramic, extremely wear resistance and
corrosion resistance, excellent dimension stability
= Meet ISO3650
= Supplied with manufacturer inspection certificate
Blocks Gage blocks included in set Code Blocks Gage blocks included in set Code
per set Size (mm) Step (mm) Quantity Grade 0 Grade 1 per set Size (mm) Step (mm) Quantity Grade 0 Grade 1
1.0005 1 1.005 1
1.001-1.009 0.001 g 1.01-1.09 0.01 9
112 1.01-1.49 0.01 49 4105-112 | 4105-1112 47 1.1-1.9 0.1 9 4105-47A [ 4105-147A
0.5-24.5 0.5 49 1-24 1 24
25-100 25 4 25-100 25 4
1.005 1 1.005 1
1.01-1.49 0.01 49 1.01-1.19 0.01 19
103 4105-103 (4105-1103
0.5-24.5 0.5 49 05-103 47 1.2-1.9 0.1 8 4105-47 |4105-147
25-100 25 4 1-9 1 9
1.0005 1 10-100 10 10
1.001-1.009 0.001 ¢ 1.001-1.009 0.001 9
88 1.01-1.49 0.01 49 4105-88 |4105-188 1.01-1.09 0.01 9
0.5-9.5 0.5 19 46 1.1-1.9 0.1 9 4105-46 |4105-146
10-100 10 10 1-9 1 9
1.001-1.009 0.001 9 10-100 10 10
1.01-1.49 0.01 49 1.0005 1
87 4105-87 |4105-187
0.5-9.5 0.5 19 1.001-1.009 0.001 9
10-100 10 10 34 1.01-1.09 0.01 9 4105-34 |4105-134
1.005 1 1.1-1.9 0.1 9
1.01-1.49 0.01 49 1-5 1 5
76 0.5-9.5 0.5 19 4105-76 |4105-176 10 1
10-40 10 4 1.005 1
50-100 25 3 1.01-1.09 0.01 9
0.5 ! 32 |11-19 01 9 1410532 |4105-132
1.001-1.009 0.001 9 1-9 1 9
56 1.01-1.09 0.01 9 4105-56 | 4105-156 10-30 10 3
1.1-1.9 0.1 9 50 1
1-24 1 24
25-100 25 4
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H Dimension:
- Size (L) w H
0.5<L.<10mm o9mm 30mm
L L>10mm 9mm 35mm
w
4106-A80
Code explanation: Code examples:
= Grade 0 and 1 gage blocks are available 4106-X0O00O000 Size (L) Grade Code
= Made of ceramic, extremely wear resistance and
corrosion resistance Afor grade 0 0.5mm 0 4106-ADS
= Meet ISO3650 2 10mm 1 4106-B10
= Supplied with manufacturer inspection certificate ——> B for grade 1
0.5mm 4106-XD5 1.23mm 4106-X1D23 3mm 4106-X3 17.6mm 4106-X17D6
1mm 4106-X1 1.24mm 4106-X1D24 3.5mm 4106-X3D5 18mm 4106-X18
1.0005mm 4106-X1D0005 1.25mm 4106-X1D25 4mm 4106-X4 18.5mm 4106-X18D5
1.001mm 4106-X1D001 1.26mm 4106-X1D26 4.5mm 4106-X4D5 19mm 4106-X19
1.002mm 4106-X1D002 1.27mm 4106-X1D27 5mm 4106-X5 19.5mm 4106-X19D5
1.003mm 4106-X1D003 1.28mm 4106-X1D28 5.1mm 4106-X5D1 20mm 4106-X20
1.004mm 4106-X1D004 1.29mm 4106-X1D29 5.5mm 4106-X5D5 20.2mm 4106-X20D2
1.005mm 4106-X1D005 1.3mm 4106-X1D3 6mm 4106-X6 20.5mm 4106-X20D5
1.006mm 4106-X1D006 1.31mm 4106-X1D31 6.5mm 4106-X6D5 21mm 4106-X21
1.007mm 4106-X1D007 1.32mm 4106-X1D32 7mm 4106-X7 21.5mm 4106-X21D5
1.008mm 4106-X1D008 1.33mm 4106-X1D33 7.5mm 4106-X7D5 22mm 4106-X22
1.009mm 4106-X1D009 1.34mm 4106-X1D34 7.7mm 4106-X7D7 22.5mm 4106-X22D5
1.01mm 4106-X1D01 1.35mm 4106-X1D35 8mm 4106-X8 22.8mm 4106-X22D8
1.02mm 4106-X1D02 1.36mm 4106-X1D36 8.5mm 4106-X8D5 23mm 4106-X23
1.03mm 4106-X1D03 1.37mm 4106-X1D37 9mm 4106-X9 23.5mm 4106-X23D5
1.04mm 4106-X1D04 1.38mm 4106-X1D38 9.5mm 4106-X9D5 24mm 4106-X24
1.05mm 4106-X1D05 1.39mm 4106-X1D39 10mm 4106-X10 24.5mm 4106-X24D5
1.06mm 4106-X1D06 1.4mm 4106-X1D4 10.3mm 4106-X10D3 25mm 4106-X25
1.07mm 4106-X1D07 1.41mm 4106-X1D41 10.5mm 4106-X10D5 30mm 4106-X30
1.08mm 4106-X1D08 1.42mm 4106-X1D42 11mm 4106-X11 40mm 4106-X40
1.09mm 4106-X1D09 1.43mm 4106-X1D43 11.5mm 4106-X11D5 41.3mm 4106-X41D3
1.1mm 4106-X1D1 1.44mm 4106-X1D44 12mm 4106-X12 50mm 4106-X50
1.11mm 4106-X1D11 1.45mm 4106-X1D45 12.5mm 4106-X12D5 60mm 4106-X60
1.12mm 4106-X1D12 1.46mm 4106-X1D46 12.9mm 4106-X12D9 70mm 4106-X70
1.13mm 4106-X1D13 1.47mm 4106-X1D47 13mm 4106-X13 75mm 4106-X75
1.14mm 4106-X1D14 1.48mm 4106-X1D48 13.5mm 4106-X13D5 80mm 4106-X80
1.15mm 4106-X1D15 1.49mm 4106-X1D49 14mm 4106-X14 90mm 4106-X90
1.16mm 4106-X1D16 1.5mm 4106-X1D5 14.5mm 4106-X14D5 100mm 4106-X100
1.17mm 4106-X1D17 1.6mm 4106-X1D6 15mm 4106-X15 125mm 4106-X125
1.18mm 4106-X1D18 1.7mm 4106-X1D7 15.5mm 4106-X15D5 131.4mm 4106-X131D4
1.19mm 4106-X1D19 1.8mm 4106-X1D8 16mm 4106-X16 150mm 4106-X150
1.2mm 4106-X1D2 1.9mm 4106-X1D9 16.5mm 4106-X16D5
1.21mm 4106-X1D21 2mm 4106-X2 17mm 4106-X17
1.22mm 4106-X1D22 2.5mm 4106-X2D5 17.5mm 4106-X17D5
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